Multi sewing unit for hemming

Parts Catalog

Z
P.x _,V/ 4
5 ,}))}}” A
AN - ®




N—Yh2a50RA

BCD/A—vYAh%04E, 2001 € 09 A& EFRD MHG-101
D —ADIVUERDEETRELTWVET,

W2~ 21 BICITESEEERNICUER L. ZEHERGRD 5
K., BEANN—Y YR MIHE2TWET, £z, TR
BRIZFENTNBEESE, /S—Y )X FDOREF.NO. (3
BES) 2 RLTLET,

WERICEMRES A TV I R ERHB L. BRESET
T. TORE - BN G ENBZICEIESHEE T,

BEEEEEXWN B, ARBESZHRLTES
We BB, SON—YH2OTDEHBIEIEHRIZELY.
FELCERINSZENHBYETDT, HoMLHT
TERLESL,

BE#IE (Models inserted)
MHG-101 Series

INTRODUCTION

W This parts catalog covers the MHG-101 series
machine manufactured in September, 2001.

B The components of the MHG-101 series are
arranged according to the mechanism on pages
2-21. The illustrations are on left pages and the
part numbers on right pages. The illustrated part
and its part number are assigned the same
reference number.

W The index of part numbers are listed at the back of
this book for quick reference.

MW To place an order for any part, please specify the
part number. Note that the contents of this book
are subject to change for improvement without
prior notice.

W664-08/MHG-111

W(T)664-08/MHG-131

W(T)664-35/MHG-141




BH X

B
MHG-111,131 [W(T)B64-08] ++sversrsveressneemsseessns 2~3
MHG-141 [W(T)B64-35](1) =xwr=sseerersnerersnnensnesnnns 4~5
MHG-141 [W(T)BB4-35](2) +++++++rsrrrrrrrererersrasasaeess 6~7
T FERE (F TS g o) crerrrrmmrrrerrremernnan 8~9
AT g BB 10 ~ 11
gg{ﬁ.@a%“) ................................................ 12 ~ 13
FRAR TR (2)-veerveerrrressnesneesnes s, 14 ~ 15
FRAR - FRE (3)veeereeerneessnessneesnes e, 16 ~ 17
it k=] (B)rrererrmmrerrrrn e 18 ~ 19
ey . - 20 ~ 21

TABLE OF CONTENTS

page
MHG_1 1 1 ,131 [W(T)664_08] ....................................... 2 ~ 3
MHG_141 [W(T)664_35] (1) ....................................... 4 ~ 5
MHG_141 [W(T)664_35] (2) ....................................... 6 ~ 7
OPTIONAL PART FOR FLAT HEMMING -+ +ssssesseessseess 8~9
OPTlONAL PARTS ................................................ 10 ~ 11
ELECTRIC & PNEUMATIC FITTINGS (1) «++eesseesseeses 12 ~ 13
ELECTRIC & PNEUMATIC FITTINGS (2) «+++vsseesseeees 14 ~ 15
ELECTRIC & PNEUMATIC FITTINGS (3) «+eereerseeres 16 ~ 17
ELECTRIC & PNEUMATIC FITTINGS (4) «++vsseesseeees 18 ~ 19
TABLE/MOTOR ...................................................... 20 ~ 21
PART NUMBER INDEX ++-vsseeesseessaressasssrrssrrsarssnsssanseons 2






MHG-111 - 131 EFA RS [W(T)664-08]

REF.
NO.

©O©oo~N®» AR WN -

PARTS NO.

HaEs

352300
007046
352301
204585
007028-HU

352302
303448
007019-HU
513092
527006

352323
303067
352304
352303
352324

204585
007029-HU
352305
380006
007008

716047-91
007371
352306
352308
352310
352325-91
007193

004800
380002
007011
352313
004064-HU

007042-HC
352320-91
007008-HU
352328-91
352315

601107
004514
007021-HU
352316
007008-HU

352317-91
007008-HU
004803
007020-HU
380010-91

748005
007010
303448
9A3119
380007-91

B ™

I35y bk
m=~</M5 x 10
I35y bk
EE4 /M5
ERTIM5 X 10

I35y bk

EE4& /M4

ERT/IMA x 8
I7—) U8
AE—Fayvro—35

I35y bk
INRESE /M5
T35y bk
AR—H—
T35y k

E£/M5
ERTIM5 X 12
7379k
I35y k
ERTIM3 X 4

gt Y
m=</M2 x 8
AR—H— /t=1
ANR—H— /t=2
AR—H— [t=3
A4 K (%)
Bt

+ v ~IM3
INTR
EXT/IM3 x 8
AR—H—

RANKRE VRIL /M4 x 15

M+ /M3 x 8
N4 T ($8)
ERTIM3 X 4
A4 K ()
4 K (EYA)

B
NANRIERD
EINRS/MA X 12
A4 K
FERDIM3 X 4

INA T (#8)
ERTIM3 X 4

T v bIM4
FEINATDIMA X 10
L/3— ($8)

FA4oHs YT
ERTDIM3 X 6
Es

BEL—IL

TR ()

MHG-111/131 SPECIFIC PARTS[W(T)664-08]

DESCRIPTION

BRACKET
SCREW
BRACKET
WASHER
SCREW

BRACKET

WASHER

SCREW

AIR CYLINDER
SPEED CONTROLLER

BRACKET
SPRING WASHER
BRACKET
SPACER
BRACKET

WASHER
SCREW
BRACKET
BRACKET
SCREW

SENSOR

SCREW

SPACER

SPACER

SPACER

GUIDE ASSEMBLY
SCREW

NUT

SPRING
SCREW
SPACER
SCREW

SCREW

PIPE ASSEMBLY
SCREW

GUIDE ASSEMBLY
GUIDE

JOINT
SCREW
SCRWE
GUIDE
SCREW

PIPE ASSEMBLY
SCREW

NUT

SCREW

LEVER ASSEMBLY

CLIP

SCREW

WASHER

SEAL

GUIDE ASSEMBLY

_ A AN = aNDW - = AN =W NN -=DN [E QS I [ QIS QN @ Y _ A a N _ A AN - N=2DNN - NN =N -

_ AN






MHG-141 B A &R & [W(T)664-35](1)

REF.
NO.

OCONO OhWN-=-

10

PARTS NO.
HaEs

352326
352330
007018
352336
007018

513092
527006
352332
007020
352337

007027-HU
352331
352303
352324
204585

007029-HU
352305
380006
007008
716047-91

007371
004803
007020-HU
352306
352308
352310
352325-91

007193
004800
380002
007011
352313

004064-HU
007042-HC
352320-91
007008-HU
352328-91

352315
601107
004514
007021-HU
352317-91

007008-HU
303067
380010-91
258013A91
303448

007017
748005
007010
303448
9A3119

007043
380008-91

Z2x s

B

AR
FERT/M4A X 6
T35 vk
FERT/M4A X 6

ITF7—> s
AE—FKayvra—5
Z27 vk
ERT/M4 x 10
T35y k

FERT/M4E X 8
T34 vk

R R—H—
T34y k
FE4 /M5

FERI/IM5 X 12
T35y k
Z27 vk
FERI/IM3 X 4
g Y

m=>~</M2 x 8

+ v /M4
FEINAT/M4A x 10
RANRN—H— [t=1
ANR—H— /t=2
ANR—H— /t=3
HA K (#)

BBt

+ v /M3
INT~
FERT/M3 X 8
AR—H—

FRANAKRZ HRIL /M4 x 15
m=~</M3 x 8

A T (#1)

ERT/M3 X 4

HA K (#)

HA K (E¥RA)
B
NRAFUERD
FEINRTD/IMEA x 12
N4 T ($#7)

ERT/IM3 X 4
INEEE /M5
L/S— (%)
MERN

FEE /M4

ERT/M4 x5
FAa2o Uy T
FERT/IM3 X 6
e

HEL—IL

Mm3xr/M4 x 8
ER ($0)

MHG-141 SPECIFIC PARTS[W(T)664-35](1)

DESCRIPTION

BRACKET
BRACKET
SCREW
BRACKET
SCREW

AIR CYLINDER
SPEED CONTROLLER
BRACKET

SCREW

BRACKET

SCREW
BRACKET
SPACER
BRACKET
WASHER

SCREW
BRACKET
BRACKET
SCREW
SENSOR

SCREW

NUT

SCREW

SPACER

SPACER

SPACER

GUIDE ASSEMBLY

SCREW
NUT
SPRING
SCREW
SPACER

SCREW

SCREW

PIPE ASSEMBLY
SCREW

GUIDE ASSEMBLY

GUIDE

JOINT

SCREW

SCRWE

PIPE ASSEMBLY

SCREW

SPRING WASHER
LEVER ASSEMBLY
GUIDE

WASHER

SCREW
GUIDE ASSEMBLY

[®)
=

JEE NS N N N NN AN N_2W=_a

AN N N=2=22DNDN SNW=_a S N_2WN NN=aIN - S A aaaaan

W






MHG-141 &R & [W(T)664-35](2) MHG-141 SPECIFIC PARTS[W/(T)664-35](2)

REF. PARTS NO.

NO. HaEs A DESCRIPTION QT.
1 350236-9U AR kRS L (50) DUST DRUM ASSEMBLY 1
2 300415-9U EZ () COVER ASSEMBLY 1
3 300390-UA  EKIK COVER / BODY 1
4 300392 HAT v b GASKET 1
5 300391 H4 KEY GUIDE PIN 4
6 004202 FERTIM5 X 16 SCREW 4
7 300416-UA HN— COVER 1
8 300407-91 445 FILTER 1
9 300404 HAT v b GASKET 1

10 004202 FERTIM5 X 16 SCREW 8

11 004805 NAT Y ~IM5 NUT 8

12 303067 INREE SPRING WASHER 8

13 300409 |F HANDLE 1

14 300400 HMF CONNECTOR 1

15 300417 HMF CONNECTOR 1

16 300401 AvyYFvy bk NUT 2

17 300418 MFLE BASE 2

18 300419 RS VALVE 2

19 300420 (=% PIN 2

20 300421 T INFR SPRING 2

21 210525 R NAME PLATE 1

22 300411 T7AN—KF L FIBER DRUM 1

23 601024 R—REF (K) CONNECTOR (LARGE) 1

24 600142 R—X HOSE 1

25 608000 el GAWAN CORD BAND 1

26 302218 N TH R SADDLE 1

27 004905 RFD (F) /51 SCREW 1

28 300412 #HER LATCH 1

29 526009 DZE: AIR CONTROLLER 1

30 561062-91 B (40) SOLENOID VALVE 1

31 004927-HU AR SCREW 2






YRS (AT a ) OPTIONAL PART FOR FLAT HEMMING

REF. PARTS NO.

NO. #M&EES 2230 DESCRIPTION QT.
1 380009-91 T3k (#) BRACKET ASSEMBLY 1
2 380000 T3y k BRAKET 1
3 004032-HU RANRIL F/M4 X 6 SCREW 2
4 380001 AN R BRACKET 1
5 007040-HC m+/M3 x 4 SCREW 4
6 380003 T3y k BRACKET 1
7 303550 EE£/M3 WASHER 2
8 007008-HU FEINARTDIM3 X 4 SCREW 2
9 712048A91 Sthint Y SENSOR 1

10 004101 TFINA 2 RINRTDIM3 x 12 SCREW 2






AToav

REF.
NO.

abrwN -

~N O

PARTS NO.
HaEs

352335-91
352327-91
352314
601107
004514

352307
352309

Z2xus

*TFoavHA FEY K
A4 K ($0) GE¥A)
A K

BF

NANRIWLERTD/MS X 5

AR—H—t=1.5
AR—H— t=2.5

OPTIONAL PARTS

DESCRIPTION

GUIDE SET
GUIDE ASSEMBLY
GUIDE

JOINT

SCREW

SPACER
SPACER

QT.

W=

—_



2@\ (K U
0@ —

RN %

AN iy

§ Q‘l\’wxﬂ%@.\n

e



Efg - BRE (1) ELECTRIC AND PNEUMATIC FITTINGS(1)
REF. PARTS NO.

NO. #m&ES E2¥ )

DESCRIPTION QT.

1 742561-91 it — b~ RELAY CORD



(RME)

(Rear side)

)
NN, L

AN

o PN . s
Q" ARSI A=
@,

A5 e

(Front side)

/ (RmE)




EC#R -

REF.
NO.

b wN -

BE (2)

PARTS NO.
HaEs

352362
004905
352363
004028-HU
526007

004070-HU
9A3118
561052
562098
562097-91

303448
201252A
007325-HU
700003-91
748040

007018A
303010
351349-91
351349-91

Z=x s

T35y k

Y =

T35y k
NANSTRIL /M3 X 5
PZE: S

+FRFTANINRTD/IM3 X 50
RERV—IL

E

E

EBHEF (1)

EE& /M4

INTES /M4
RANRMRIL /M4 x 25
P — K~

o)y

ERTIMA X 6
TS5y L(#8)
EHFRA YT
w#EI=y ~ (§)

ELECTRIC AND PNEUMATIC FITTINGS(2)

DESCRIPTION

BRACKET

SCREW

BRACKET

SCREW

AIR CONTROLLER

SCREW

SEAL

SOLENOID VALVE

SOLENOID VALVE

SOLENOID VALVE ASSEMBLY

WASHER

SPRING WASHER
SCREW

RELAY CORD
CLIP

SCREW

BRACKET ASSEMBLY

KNEE SWITCH

SOLENOID VALVE ASSEMBLY

QT.

= a2 NDNDN _ A aN BAN-AN -

[ QL U W §



MHG-111/131

Seed = v

/

O
(25D hE
'6‘ w

Y
@

@ Q‘}:‘ ,}"_ <]

5,
5

s

(@)
(Front side)




Efg - BE (3) ELECTRIC AND PNEUMATIC FITTINGS(3)

REF. PARTS NO.

NO. #M&EES Z2 0 DESCRIPTION QT.
1 601089 ¥ JOINT 1
2 601153 ¥ JOINT 1
3 601088 ¥ JOINT 1
4 601164 ¥ JOINT 1
5 601164 ¥ JOINT 1
6 600100A Fa—7 TUBE 1
7 600260 Fa—7 TUBE 1
8 600164 Fa—7 TUBE 1
9 600086A Fa—7 TUBE 1

10 600101A T TUBE 1

11 600160 Fa—7 TUBE 1

12 600100A Fa—7 TUBE 1

13 600170 Fa—7 TUBE 1

14 600170 Fa—7 TUBE 1

15 600086A Fa—7 TUBE 1

16 600194 Fa—7 TUBE 1

17 600194 Fa—7 TUBE 1

18 600148 Fa—7 TUBE 1

19 600148 Tl TUBE 1

20 600147 Fa—7 TUBE 1

21 600254 oL — ) TUBE 1

22 600259 Fa—7 TUBE 1

23 755016 ?—9Fa1—7 NUMBERED TUBE 1

24 755017 ?—9Fa—T NUMBERED TUBE 1

25 755018 =9 Fa—T NUMBERED TUBE 1

26 755019 ?—9Fa—7 NUMBERED TUBE 1

27 755020 ?—9Fa—7 NUMBERED TUBE 1

28 601072 T35 PLUG 1



MHG-141

(Front side)

@@

(Zm)
(Rear side)

\C
@




Bifs - BE (4) ELECTRIC AND PNEUMATIC FITTINGS(4)

REF. PARTS NO.

NO. #M&mES 220 DESCRIPTION QT.
1 601089 ¥ JOINT 1
2 601153 ¥ JOINT 1
3 601088 ¥ JOINT 1
4 601164 ¥ JOINT 1
5 601164 ¥ JOINT 1
6 600100A Fa—7 TUBE 1
7 600260 Fa—7 TUBE 1
8 600164 Fa—7 TUBE 1
9 600086A Fa—7 TUBE 1

10 600101A y TUBE 1

11 600160 Fa—7 TUBE 1

12 600100A Fa—7 TUBE 1

13 600170 Fa—7 TUBE 1

14 600170 Fa—7 TUBE 1

15 600086A Fa—7 TUBE 1

16 600194 Fa—7 TUBE 1

17 600194 Fa—7 TUBE 1

18 600148 Fa—7 TUBE 1

19 600148 Tl TUBE 1

20 600147 Fa—7 TUBE 1

21 600254 oL — ) TUBE 1

22 600259 Fa—7 TUBE 1

23 755016 ?—9Fa1—7 NUMBERED TUBE 1

24 755017 ?—9Fa—T NUMBERED TUBE 1

25 755018 =9 Fa—T NUMBERED TUBE 1

26 755019 ?—9Fa—7 NUMBERED TUBE 1

27 755020 ?—9Fa—7 NUMBERED TUBE 1

28 600261 Fa—7 TUBE 1

29 600008A Fa—7 TUBE 1

30 600086A Fa—7 TUBE 1






F—JIL - E—4

REF.
NO.

1

3

a b

0 ~NO®

PARTS NO.

HaEs

380004
380005
747011

302047
304135

000516
000555
802140A
802141A
802316-91
802317-91
802319-91

* HlfEAE ($H) 802319-91 [F.CERRMEICHEE.

Z2x s

F—JJL (MHG-111/131 F)
F—JJL (MHG-141 F)
Jwa (MHG-111/131)
Jva (MHG-141)

#t

&M () TR

E—5T—=1

VAL b+

E—4 (100V-120V)

E—4 (200V-240V)

HI{EEE (48) (B48 100-120V)
HIfEAE (#H) (B/=4%H 200-240V)
HI{EAE (4H) (B4R 220-240V)

TABLE & MOTOR

DESCRIPTION

TABLE (MHG-111/131)

TABLE (MHG-141)
BUSHING(MHG-111/131)
BUSHING(MHG-141)

SEAL

TABLE LEGS ASSEMBLY (T TYPE)

MOTOR PULLEY

V BELT

MOTOR (100-120V)

MOTOR (200-240V)

CONTROL BOX (100-120V 1PHASE)
CONTROL BOX (200-240V 1/3-PHASE)
CONTROL BOX (220-240V 1PHASE)

A—Oy/N.FILEVF VAT,

* The control box (802319-91) compiles with CE regulations for shipment to Europe and Argentina.



AOTIIR

PARTS NO. PAGE REF.NO. PARTS NO. PAGE REF.NO. PARTS NO. PAGE
000516 21 6 303448 15 1" 600148 19
000555 21 7 303550 9 7 600148 19
004028-HU 15 4 304135 21 5 600160 17
004032-HU 9 3 350236-9U 7 1 600160 19
004064-HU 3 30 351349-91 15 18 600164 17
004064-HU 5 31 351349-91 15 19 600164 19
004070-HU 15 6 352300 3 1 600170 17
004101 9 10 352301 3 3 600170 17
004202 7 6 352302 3 6 600170 19
004202 7 10 352303 3 14 600170 19
004514 3 37 352303 5 13 600194 17
004514 5 38 352304 3 13 600194 17
004514 1" 5 352305 3 18 600194 19
004800 3 26 352305 5 17 600194 19
004800 5 27 352306 3 23 600254 17
004803 3 43 352306 5 24 600254 19
004803 5 22 352307 1" 6 600259 17
004805 7 1 352308 3 23 600259 19
004905 7 27 352308 5 24 600260 17
004905 15 2 352309 1 7 600260 19
004927-HU 7 31 352310 3 23 600261 19
007008 3 20 352310 5 24 601024 7
007008 5 19 352313 3 29 601072 17
007008-HU 3 33 352313 5 30 601088 17
007008-HU 3 40 352314 1 3 601088 19
007008-HU 3 42 352315 3 35 601089 17
007008-HU 5 34 352315 5 36 601089 19
007008-HU 5 41 352316 3 39 601107 3
007008-HU ¢ 8 352317-91 3 41 601107 5
007010 3 47 352317-91 5 40 601107 1
007010 5 48 352320-91 3 32 601153 17
007011 3 28 352320-91 5 33 601153 19
007011 5 29 352323 3 " 601164 17
007017 5 46 352324 3 15 601164 17
007018 5 3 352324 5 14 601164 19
007018 5 5 352325-91 3 24 601164 19
007018A 15 16 352325-91 5 25 608000 7
007019-HU 3 8 352326 5 1 700003-91 15
007020 5 9 352327-91 1" 2 712048A91 9
007020-HU 3 44 352328-91 3 34 716047-91 3
007020-HU 5 23 352328-91 5 35 716047-91 5
007021-HU 3 38 352330 5 2 742561-91 13
007021-HU 5 39 352331 5 12 747011 21
007027-HU 5 1" 352332 5 8 748005 3
007028-HU 3 5 352335-91 1" 1 748005 5
007029-HU 3 17 352336 5 4 748040 15
007029-HU 5 16 352337 5 10 755016 17
007040-HC 9 5 352362 15 1 755016 19
007042-HC 3 31 352363 15 3 755017 17
007042-HC 5 32 380000 9 2 755017 19
007043 5 51 380001 9 4 755018 17
007046 3 2 380002 3 27 755018 19
007193 3 25 380002 5 28 755019 17
007193 5 26 380003 9 6 755019 19
007325-HU 15 13 380004 21 1 755020 17
007371 3 22 380005 21 2 755020 19
007371 5 21 380006 3 19 802140A 21
201252A 15 12 380006 5 18 802141A 21
204585 3 4 380007-91 3 50 802316-91 21
204585 3 16 380008-91 5 52 802317-91 21
204585 5 15 380009-91 9 1 802319-91 21
210525 7 21 380010-91 3 45 9A3118 15
258013A91 5 44 380010-91 5 43 9A3119 3
300390-UA 7 3 513092 3 9 9A3119 5
300391 7 5 513092 5 6

300392 7 4 526007 15 5

300400 7 14 526009 7 29

300401 7 16 527006 3 10

300404 7 9 527006 5 7

300407-91 7 8 561052 15 8

300409 7 13 561062-91 7 30

300411 7 22 562097-91 15 10

300412 7 28 562098 15 9

300415-9U 7 2 600008A 19 29

300416-UA 7 7 600086A 17 9

300417 7 15 600086A 17 15

300418 7 17 600086A 19 9

300419 7 18 600086A 19 15

300420 7 19 600086A 19 30

300421 7 20 600100A 17 6

302047 21 4 600100A 17 12

302218 7 26 600100A 19 6

303010 15 17 600100A 19 12

303067 3 12 600101A 17 10

303067 5 42 600101A 19 10

303067 7 12 600142 7 24

303448 3 7 600147 17 20

303448 3 48 600147 19 20

303448 5 45 600148 17 18

303448 5 49 600148 17 19

INDEX

REF.NO.












NG AZSDBTEKRN R
A%t T 553-0002 KRitE&XEIM 5-7-2 TEL (06)6458-4739
06

FAX (06)6454-8785

PEGASUS SEWING MACHINE MFG. CO., LTD.
5-7-2, Sagisu, Fukushima-ku, Osaka 553-0002, Japan.  Phone :(06)6458-4739
Telefax: (06)6458-8785

Cat. No. 9793 ©September 2001 Printed in Japan

CONR—YAZATICRBENTVIRNB R . ABRD-OFELCERTHIELHY FT,
The description in this PARTS CATALOG is subject to change without prior notice.



	MHG-111/131 SPECIFIC PARTS(W(T)664-08)
	LIST

	MHG-141 SPECIFIC PARTS(W(T)664-35)(1)
	LIST

	MHG-141 SPECIFIC PARTS(W(T)664-35)(2)
	LIST

	OPTIONAL PART FOR FLAT HEMMING
	LIST

	OPTIONAL PARTS
	LIST

	ELECTRIC AND PNEUMATIC FITTINGS(1)
	LIST

	ELECTRIC AND PNEUMATIC FITTINGS(2)
	LIST

	ELECTRIC AND PNEUMATIC FITTINGS(3)
	LIST

	ELECTRIC AND PNEUMATIC FITTINGS(4)
	LIST

	TABLE & MOTOR
	LIST

	INDEX

